UN38.3 a5 il i
UN38.3 Test Summat

[TEND

811900100458467

B fE B Company information

[ /211 Dongguan Amperex Technology Limited

N bl IXCAE 8 Tl bel Ul piig 1% No. 1 West Industrial

/J\ )L IJHJL‘IJ”I l '})( {] I
AT ALSEAT AR ) R

i Y 3
‘{Z\'JE":F‘M Road. SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Consignor Guangdong Province, P.R. China
0769-88989940 zhoujie(@atlbattery.com www.atlbattery.com
"f“""i'Jl-fJ‘Li""ﬂ $ZAT P23 v Ningde Amperex Technology Limited
AR HEGE R T 40T S XS BUR HERR 1Y No.l Xin Gang Road, Zhang Wan Town, Jiao
Manufacturer Cheng District. Ningde City, Fulian Province352106, P.R.Chi

0593-2582479 mingx/@atlbattery.com wwiw.atlbattery.com

HURERE N A

At FHE AR A Dongguan /\mpele\ Technology Limited

PR AR R IR T G T A Tk ES |9 No. | West Industrial
Road, SongShan Lake High Tech mdustml Development Zone, Dongguan City,

Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie(@atlbattery.com www.atlbattery.com
Hh{E & Battery information
1B I A i -
i it W L . S ,
Rechargeable Li-lon Polymer
Name = ] ’ Brand
battery
R+ : IE b e
Type B B2 - Original tested type o
BRI B
PRERALIE(V) 38 G 17.9Wh 4700mAh
Nominal voltage i Capacity/energy
. IR IR s s N ot
sk i /’LA l,'l 1) J. _l i) L (Ll 5 B (o)
E=, Rechargeable Li-ion single cell :
Description Bosmn: = L.i content
=t ' - U R R R
= bl [[ )<||
Fii(ke) 0.066 A silver nylon//\l PP Lompound
Mass Appearance
film
JRAE £ Test information
B i . R AW 5
-UN- ¥ 2019-08-08
Original test rcpon No. RUR-UN-1207-4009 Date of test report

IRV Y 18
Test standard

TRAH LT ks femiafmi il i i utgembridE T
M5 38.3 47t UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6/Ame
nd. 1

T.1 m R

Altitude simulation

T.2 i EE ML

Ik -
Thermal test trft Passed

i Passed

T.3 ik &hli BIE orysos T4 B IlR o
Vibration (rhit Passed Shock T 1% Passed
T.5 9' f“h’?‘{ I b T.6 éff“: P
T4 Passed ¥ Passed
External shont circuit (it Passed CHish i i Passed
T.7 I FEH /ot Pass T.8 il 5 P
Overcharge (Tht Passed Forced discharge i Passed
3833 (f) 3833 (@

Fibf LB ki 17 B 23 )

www.ghs.cn




BES B F Sample Picture

E Ll
RO DE IONS 0L Lt
ON POLYMERE

RT R S BEGR BTRE R RATED CADASITL L
VR S BRE NOMINAL VOLTAGE 3.8V — SMRIBNE PYPICAL CAPACITY 800004 1
4
.
WA AE A 7F A ICE I OO 1 e B 0 A I8 i 0 A B w8 A b dE T 0 )T
s ST/SG/AC.10/11/Rev.6/Amend.1 38.3 bl %5 5K . The tested samples meet the
Cor;clusion requirements of test items of the UNITED NATIONS "Recommendations onithe
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
wiE ]

Remark

b7

%4, Signature 2019-12-17

1% Title

Lt TR R A7 BR 2 ] www.ghs.en

SR :304683-
***‘}'I}J(/l:é:}: ,/k***

L=

o
3



